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All examples used in this step-by-step guide are fictitious and intended for demonstration purposes only.
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1.1. AMP Example specification For the purpose of this step-by-step exercise, you will be inserting two AMP based on the below SmPC specifications: 1. Name of the medicinal product Luna 21 PharmaL contraceptive tablets 2. Qualitative and quantitative composition Each tablet contains norethisterone 0.30 mg and ethinylestradiol 0.50 mg 3. Pharmaceutical form Small, round, white tablet 4. Clinical particulars 4.1 Therapeutic indications Oral contraception 4.2 Posology and method of administration For oral administration 4.2.1 Adults … 4.2.2 Children Use of this product before menarche is not indicated 4.3 Contraindications … 4.4 Special warnings and precautions for use … 4.5 Interaction with other medicinal products and other forms of interaction … 4.6 Pregnancy and lactation … 4.9 Overdose … 5. Pharmacological properties 5.1 Pharmacodynamic properties Pharmacotherapeutic group (ATC): Progestogens and estrogens, fixed combinations ATC Code: G03AA05
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5.2 Pharmacokinetic properties … 5.3 Preclinical safety data … 6. Pharmaceutical particulars 6.1 List of excipients Lactose Magnesium stearate Pregelatinised maize starch 6.2 Incompatibilities Not applicable. 6.3 Shelf life 36 months. 6.4 Special precautions for storage Store at room temperature (below 25°C). Protect from light. 6.5 Nature and contents of container PVC/aluminium foil blister strips with or without a card wallet in cardboard carton, containing 3 x 21 tablets or 6 x 21 tablets. 6.6 Special precautions for disposal and other handling Not applicable. 7. Marketing authorisation holder PharmaL Limited Nice way 12 Portsmouth PT7 8JJ UK Tel: +44 207 523 0000 Fax: +44 207 523 1111 [email protected]



8. Marketing authorisation number(s) eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide
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1234/5678



3 x 21 tablets



1234/5679



6 x 21 tablets



9. Date of first authorisation/renewal of the authorisation 1 October 2005 10. Date of revision of the text 22.August 2014



Additional information •



The AMP you are inserting is a medicinal product authorised in the United Kingdom on 1st October 2005 via the national authorisation procedure.



•



The AMP was authorised on the basis of Full application (Article 8(3) of Directive No 2001/83/EC)



•



Type of medicinal product = Conditional Marketing Authorisation (Article 14 (7) of Regulation (EC) No 726/2004)



•



One of the QPPVs registered under your organisation's profile should be selected.



•



The MAH is a medium size organisation with SME number EMA/SME/000/00/01.



•



PV enquiry Email: [email protected]



•



PV enquiry phone: 0044 1234 56 7890
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1.2. Create an XEVPRM 1) Log in to the requested EVWEB environment: EVWEB production:



https://eudravigilance.ema.europa.eu



XCOMP (test) environment:



https://evtest.ema.europa.eu



EVWEB training environment: https://eudravigilance-training.ema.europa.eu



In the restricted area, click on "EVWEB":
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You are now logged in EVWEB – the organisation ID under which you are logged in is shown in the top right corner:



Go to "Create and Send Product Reports" section:



2) With your mouse, click on the area next to the "Message Number". It is a free-text field. The area will become highlighted in blue:



3) Press "Enter" on your keyboard or click on the "E" ("Text Edit") button. Both actions will activate the field and allow you to write the name you wish to assign to you XEVPRM:
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4) Type in the message number you wish to assign to your XEVPRM, then press "Enter" on your keyboard:



5) Expand the tree-view area by clicking on the "+" sign (see screenshot above) and click on the "Products" section, or double click on "Products" in the active area:



6) Select "New Authorised Product" by ticking the relevant box in the active area:



The active area will display the fields relevant for an AMP submission. 



The "Operation type" field displays "Insert (1)" as a default. It is not possible to assign a different operation type.







The "Type" field displays "Authorised (2)" as a default. It is not possible to assign a different product type.







Mandatory sections that must be populated are highlighted in red.







Mandatory fields that must be populated in each section are highlighted with the text "Field is Mandatory" or "Field must have a specific value" or "Field is Mandatory Optional".
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Please note that not all mandatory fields are highlighted this way (some fields are business rules dependent). Additional mandatory fields/fields that must contain specific value may be highlighted during the validation process (see section 1.3. Validate and send an XEVPRM).







When information is entered in the individual mandatory fields, the text "Field is Mandatory"/"Field must have a specific value"/"Field is Mandatory Optional" disappears.







Some of the fields contain look-up tables with pre-defined values. These values will be displayed if you press "Enter" on your keyboard.



7) Enter the relevant information in the individual fields as per guidance provided for each field in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.1. Initial Submission of an Authorised Medicinal Product (AMP).



1.2.1. Type The value in the "Type" field is automatically set to "Authorised" as per your selection.
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1.2.2. EV Code The EV Code field is a field which will automatically display the assigned EV Code if maintenance related operation (i.e. NOT an insert) is performed. In your example, this field is empty because you are performing an insert of an entity.



1.2.3. MAH The "MAH" field is a field that will allow you to search available values. Using your mouse, click on the area next to "MAH". The area will become highlighted in blue:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:



As per your example, the MAH of your AMP is "PharmaL Ltd". You should therefore search for an organisation name "PharmaL Ltd". You can also use any of the wild cards (e.g. *): Enter the MAH name in the search field and press "Enter" on your keyboard. If this MAH organisation is available in the remote look-up list, the result will be displayed below the query area. In this case, the following message is displayed on your screen:
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You can therefore presume that this MAH organisation is not yet available in the XEVMPD. Dismiss the displayed message by clicking on "OK". In order to reference this MAH organisation in your AMP entity, you need to insert this MAH organisation in the XEVMPD as new via the same XEVPRM through which you are submitting your AMP. Using your mouse, click on the "Organisations" section in the tree-view area and select "New MAH" by ticking the relevant box in the active area:
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The active area will display the fields relevant for an MAH organisation entity:







The "Operation type" field displays "Insert (1)" as a default. It is not possible to assign a different operation type.







Mandatory fields that must be populated are highlighted with the text "Field is Mandatory". 



Please note that not all mandatory fields are highlighted this way (some fields are business rules dependent). Additional mandatory fields/fields that must contain specific value may be highlighted during the validation process (see section 1.3. Validate and send an XEVPRM).







When information is entered in the individual mandatory fields, the text "Field is Mandatory" disappears.







Some of the fields contain look-up tables with pre-defined values. These values will be displayed if you press "Enter" on your keyboard.



Enter the relevant information in the individual fields as per guidance provided for each field in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.6. Initial Submission of a Marketing Authorisation Holder (MAH) Organisation. 1.2.3.1. EV Code The EV Code field is a field which will automatically display the assigned EV Code if maintenance related operation (i.e. NOT an insert) is performed. In your example, this field is blank because you are performing an insert of an entity. 1.2.3.2. Type The value in the "Type" field is automatically set to "MAH" as per your selection. 1.2.3.3. MAH Name This is a free-text field. Using your mouse, click on the area next to "MAH Name". The area will become highlighted in blue:
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Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:
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Type in the requested text and press "Enter" on your keyboard. The name of your MAH will be displayed in the "MAH Name" field:



1.2.3.4. SME status The "SME Status" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "SME Status". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 15/112



Once you click on the selected value, it will be displayed in the "SME Status" field:



1.2.3.5. SME Number This is a free text field. Should you wish to enter an SME number, you can do so by clicking on the area next to "SME Number". The area will become highlighted in blue:
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Press "Enter" on your keyboard or click on the the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



Once you type in the required text, press "Enter" on your keyboard. The text will be displayed in the "SME Number" field:



1.2.3.6. MAH Sender ID This is a free text field. As per the guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.6. Initial Submission of a Marketing Authorisation Holder (MAH) Organisation, the organisation ID that corresponds to the same organisation as assigned in the EudraVigilance registration system may be provided. Should you wish to enter the organisation ID in this field, use the same process as described in section 1.2.3.3. MAH Name. 1.2.3.7. Address, City, Region and Postcode These are free-text fields. To enter the requested information in these fields, use the same process as described in section 1.2.3.3. MAH Name.
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1.2.3.8. Country Code The "Country Code" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "Country Code". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "Country Code" field:



1.2.3.9. Tel Number, Extension, Country Code, Fax Number, Fax Extension, Fax Country Code and E-mail address These are free-text fields. To enter the requested information in these fields, use the same process as described in section 1.2.3.3. MAH Name.



1.2.3.10. Comment This is a free- text field, in which information can be entered using the same process as described in section 1.2.3.3. MAH Name. As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.6. Initial Submission of a Marketing Authorisation Holder (MAH) Organisation, no information should be entered in this field in this particular case.
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You have now populated the fields for an MAH organisation entity "PharmaL Limited":



To reference the newly created MAH organisation in your AMP entity, go back to your authorised medicinal product entry by clicking on "Insert (1) – Authorised " at the top of the tree-view area:
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The active area will display the fields relevant for an AMP submission:



Using your mouse, click on the area next to the "MAH". The area will become highlighted in blue:



By clicking on the "L" (Local look-up") button, the field will become highlighted in grey and the available local look-up table becomes available, displaying the organisation name, which you inserted in the "Organisations" section of your XEVPRM:



Using your mouse, select the MAH name you wish to reference in the "MAH" field. The name will become highlighted in black:
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Once you press "Enter" on your keyboard or click on the selected value with your mouse, the MAH name will be displayed in the "MAH" field:



1.2.4. QPPV field The "QPPV" field is a field that will allow you to search the available pre-defined values. Using your mouse, click on the area next to "QPPV". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The remote look-up search area becomes available:



Do not type the name of the relevant QPPV. Press "Enter" on your keyboard and the list of available QPPVs registered under your organisation's profile will be displayed, as this information has been provided to the XEVMPD already. 



For information on how to submit QPPV information in the XEVMPD see Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance, section 1.3. Initial submission of QPPV information.



Select the requested QPPV name and press "Enter" on your keyboard, or double-click on the value with your mouse.
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The name of the QPPV is now displayed in the "QPPV" field:



1.2.5. Master File Location Whilst the "Master File Location" is not a mandatory field, the below screenshots will show how to populate this field for the purpose of this exercise. The master file of your AMP is located at the address of the MAH. The "Master File Location" field is a field that will allow you to search the available values. Using your mouse, click on the area next to "Master File Location". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:



Type in part of the address (e.g. "Portsmouth") of your master file's location:
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As the search doesn't bring up any results, you can presume that this MFL entity is not available in the XEVMPD. In order to reference the MFL in your AMP, you should therefore insert it as new, using the "Master File Locations" section of the same XEVPRM. Click on the "Master File Locations" section in the tree-view area and select "New Master File Location" by ticking the relevant box in the active area:



The active area will display the fields relevant for a MFL submission:







The "Operation type" field displays "Insert (1)" as a default. It is not possible to assign a different operation type.







The fields that must be populated are highlighted with the text "Field is Mandatory". 



Please note that not all mandatory fields are highlighted this way (some fields are business rules dependent). Additional mandatory fields/fields that must contain specific value may be highlighted during the validation process (see section 1.3. Validate and send an XEVPRM).







When information is entered in the individual mandatory fields, the text "Field is Mandatory" disappears.
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Some of the fields contain look-up tables with pre-defined values. These values will be displayed if you press "Enter" on your keyboard.



Enter the relevant information in the individual fields as per guidance provided for each field in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.11. Initial submission of a Pharmacovigilance System Master File Location (PSMFL). 1.2.5.1. EV Code The EV Code field is a field which will automatically display the assigned EV Code if maintenance related operation (i.e. NOT an insert) is performed. In your example, this field is blank because you are performing an insert of an entity. 1.2.5.2. Company This is a free-text field. Using your mouse, click on the area next to "Company". The area will become highlighted in blue:
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Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



Type in the requested text and press "Enter" on your keyboard. The name of the company will be displayed in the "Company" field:



1.2.5.3. Department, Building, Street, City, Region and Post Code These are free-text fields. To enter the requested information in these fields, use the same process as described in section 1.2.5.2. Company. 1.2.5.4. Country The "Country" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next "Country". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:
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Using your mouse, select the requested value. It will become highlighted in black:



Once you click on the selected value, it will be displayed in the "Country" field:



1.2.5.5. Comment This is a free- text field, in which information can be entered using the same process as described in section 1.2.5.2. Company. As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.11. Initial submission of a Pharmacovigilance System Master File Location (PSMFL), no information should be entered in this field in this particular case. You have now populated fields for the Master File Location entity:
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To reference the newly created MFL entity in your AMP, go back to your authorised medicinal product entry by clicking on "Insert (1) – Authorised" at the top of the tree-view area:
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The active area will display the fields relevant for an AMP submission:



Using your mouse, click on the area next to "Master File Location". The area will become highlighted in blue:
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By clicking on the "L" (Local look-up") button, the local look-up table becomes available, displaying the MFL address which you inserted in the "Master File Locations" section of your XEVPRM:



Select the requested value with your mouse. The selected value will be highlighted in black:
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Once you press "Enter" on your keyboard or click on the selected value with your mouse, the address will be displayed in the "Master File Location" field:



1.2.6. PhV enquiry email This is a free-text field. Using your mouse, click on the area next to "PhV enquiry email". The area will become highlighted in blue:
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Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



Type in the email for PhV related enquiries and press "Enter" on your keyboard. The email address will be displayed in the "PhV enquiry email" field:
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Using your mouse, click on the area next to "PhV enquiry Phone". The area will become highlighted in blue:



Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:
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Type in the phone number for PhV related enquiries and press "Enter" on your keyboard. The phone number will be displayed in the "PhV enquiry Phone" field:



1.2.8. Sender Local Code "Sender Local Code" is a non-mandatory field. It is a free text field. Should you wish to assign your own local code for your internal reference, use the same process as described in section 1.2.6. PhV enquiry email.



1.2.9. Info Date The "Info Date" field (date of the lifting of a suspension) is a graphical interface that recalls a calendar, which allows you to select the requested date. Information can be entered in this field using the same process as described in 1.2.14. Authorisation/Renewal Date of this document. As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.1. Initial Submission of an Authorised Medicinal Product (AMP), no information should be entered in this field in this particular case.



1.2.10. Authorisation Country Code The "Authorisation Country Code" field is a field that will allow you to select one of the available predefined values.
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Using your mouse, click on the area next to "Authorisation Country Code". The area will become highlighted in blue:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed. Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "Authorisation Country Code" field:



1.2.11. Authorisation Procedure The "Authorisation Procedure" field is a field that will allow you to select one of the pre-defined available values. Using your mouse, click on the area next to "Authorisation Procedure". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "Authorisation Procedure" field:



1.2.12. Authorisation Status The "Authorisation Status" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "Authorisation Status". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:
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When you select the requested value, the applicable authorisation status will be displayed in the "Authorisation Status" field:



1.2.13. Authorisation Number This is a free-text field. Using your mouse, click on the area next to "Authorisation Number" field. The area will become highlighted in blue:
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Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



Type in the requested text/number and press "Enter" on your keyboard. The authorisation number will be displayed in the "Authorisation Number" field:
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1.2.14. Authorisation/Renewal Date The "Authorisation/Renewal Date" field is a graphical interface that recalls a calendar, which allows you to select the requested date. By double-clicking on the area next to "Authorisation/Renewal Date" or pressing "Enter" on your keyboard, the area will be highlighted in blue and a calendar will be displayed:



Using the available arrow, select the requested year and moth.



Then click on the requested date:



The applicable authorisation date will be displayed in the "Authorisation/Renewal Date" field:



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 46/112



1.2.15. MRP/DCP/EMEA Number and EU Number These are free-text fields, in which information can be entered using the same process as described in section 1.2.6. PhV enquiry email. As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.1. Initial Submission of an Authorised Medicinal Product (AMP), no information should be entered in these fields in this particular case.



1.2.16. Legal basis The "Legal Basis" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "Legal Basis". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:



Once you click on the selected value, it will be displayed in the "Legal Basis" field:
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1.2.17. Orphan Drug The "Orphan Drug" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "Orphan Drug". The area will become highlighted in blue:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:
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Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "Orphan Drug" field:



1.2.18. Additional Monitoring The "Additional monitoring" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "Additional monitoring". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "Additional Monitoring" field:



1.2.19. Invalidated Date The date as of when the "Authorisation status" (AP.12.3) “Not valid” or “Valid - Suspended“ becomes effective must be specified depending on the applicable authorisation status. The "Invalidated Date" field is a graphical interface that recalls a calendar, which allows you to select the requested date. Information can be entered in this field using the same process as described in 1.2.14. Authorisation/Renewal Date of this document. As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.1. Initial Submission of an Authorised Medicinal Product (AMP), no information should be entered in this field in this particular case.



1.2.20. Full Presentation Name This is a free-text field. Using your mouse, click on the area next to "Full Presentation Name" field. The area will become highlighted in blue:
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Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:
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Once you write your text, press "Enter" on your keyboard. The name of your medicinal product will be displayed in the "Full Presentation Name" field:



1.2.21. Product Short Name, Product INN/Common Name, Product Company Name, Product Form Name and Product Strength Name All of these fields are free- text fields, in which information can be entered using the same process as described in 1.2.20. Full Presentation Name. The information in these fields should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.13. AMP - Presentation Name element structure (AP.13).



1.2.22. Package Description This is a free text field. Should you wish enter information on the pack size, you can do so by clicking on the area next to the "Package Description" field. The area will become highlighted in blue:
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Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



As per guidance free text/specific package description for this marketing authorization presentation will be entered:
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Once you type in the required text, press "Enter" on your keyboard. The text will be displayed in the "Package Description" field:



1.2.23. Comment This is a free- text field, in which information can be entered using the same process as described in section 1.2.20. Full Presentation Name. As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.16. Comment (AP.14), no information should be entered in this field in this particular case.



1.2.24. Medicinal Product Types This is a repeatable section. Double-click on the "Medicinal Product Types" text in the active area (below the "Comment" field) or click on the "Medicinal Product Types" text in the tree-view area:
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Select "New Medicinal Product Type" by ticking the relevant box in the active area:



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 58/112



The active area will display the field (highlighted in blue) in which the description of the type(s) of the medicinal product must be specified based on the available pre-defined values:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed. Using your mouse, select the requested value. It will become highlighted in black:



Once you click on the selected value, it will be displayed in the "Medicinal Product Types" field:
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1.2.25. Authorised Pharmaceutical Forms This is a repeatable section. Click on the "Authorised Pharmaceutical Forms" section in the tree-view area:



Select "New Authorised Pharmaceutical Form" by ticking the relevant box in the active area:



The active area will display the field (highlighted in blue) in which the pharmaceutical form (as authorised) must be specified based on the available values:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:
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Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:



Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "Authorised Pharmaceutical Form" field:



If the requested term (i.e. pharmaceutical form) is not available, it may be entered as a new term via the "Pharmaceutical Forms" section of your XEVPRM and referenced in your AMP using the same process as described in sections 1.2.3. MAH and 1.2.5. Master File Location. See also in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.8. Initial submission of an Authorised/Administrable Pharmaceutical Form for related information.
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1.2.26. Pharmaceutical Product This is a repeatable section. The information in the "Pharmaceutical Product" section should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.17. AMP - Pharmaceutical product elements (AP.PPs). Click on the "Pharmaceutical Products" text in the tree-view area:



Select "New Pharmaceutical Form" by ticking the relevant box in the active area:
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The active area will display the fields applicable for the (administrable) pharmaceutical product:



1.2.26.1. Administrable pharmaceutical product The area next to the "Administrable pharmaceutical product" is highlighted in blue. Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:
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Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:



Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "Administrable Pharmaceutical Form" field:



1.2.26.2. Drug Routes Repeatable section. Double-click on the "Drug Routes" text in the active area (below the value of the "Administrable Pharmaceutical Form") or click on the "Drug Routes" text in the tree-view area:
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Select "New Drug Route" by ticking the relevant box in the active area:
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The active area will display the field (highlighted in blue) in which the route of administration of the pharmaceutical product must be specified based on the available values:



The area next to the "Route of Administration" is highlighted in blue. By pressing "Enter" on your keyboard, double-clicking on the field or clicking on the "R" (Remote look-up" functionality) the search area, where you can query values available for this field will be displayed:



Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:
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Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "Route of Administration" field:



If the requested term (i.e. route of administration) is not available, it may be entered as a new term via the "Routes of Administration" section of your XEVPRM and referenced in your AMP using the same process as described in sections 1.2.3. MAH and 1.2.5. Master File Location. See also in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.9. Initial Submission of a Route of Administration (RoA) for related information.



1.2.26.3. Drug Ingredients This is a repeatable section.
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In the tree-view area, click on the text "Drug Ingredients":



Select "New Drug Ingredient" by ticking the relevant box in the active area:



The active area will display the fields applicable for the composition of the (administrable) pharmaceutical product:
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1.2.26.3.1. Active substance The substance(s) indicated as the active ingredient(s) of the medicinal product according to the description provided in section 2. Qualitative and Quantitative Composition of the corresponding SmPC must be specified. By clicking on the "Remote Lookup", the search area, where you can query values available for this field (i.e. substance names) will be displayed:
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Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:



Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "Substance name" field:



If the requested substance name is not available, you can request that it is entered in the XEVMPD using the process described in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.4. Initial submission of an Approved Substance.
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In the "Role of Ingredient" section, click on the applicable value:



You have now specified that the substance with the name "Norethisterone" is an active ingredient in your administrable pharmaceutical product. In the "Ingredient Strength Information" section, click on the applicable value:



You are prompted to select whether the concentration (of the active ingredient) should be expressed as "Units of Measure" or "Units of Presentation". Since section 2. of your SmPC states " Each tablet contains norethisterone 0.30 mg…", you will enter the concentration of the active ingredient as "Units of Presentation". Click on "Units of Presentation":
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The numerator value is a free-text field. Type in the requested value:



The numerator prefix is a look-up list containing pre-defined values. Click on the arrow and select the requested value:
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The numerator prefix value is now displayed in the "Prefix" section:



The numerator unit is a look-up list containing pre-defined values. Click on the arrow and select the requested value:



The numerator unit value is now displayed in the "Unit" section:
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The denominator value is a free-text field. Type in the requested value:



The denominator prefix is a look-up list containing pre-defined values. Click on the arrow and select the requested value:



The denominator prefix value is now displayed in the "Prefix" section:
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The denominator unit is a look-up list containing pre-defined values. Click on the arrow and select the requested value:



The denominator unit value is now displayed in the "Unit" section and you have now entered that one tablet contains 0.30 mg of the active substance norethisterone.
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Since your administrable pharmaceutical product contains not one but two active ingredients (as per section 2. of the SmPC) you will need to enter "ethinylestradiol" and its concentration as another active ingredient. In the tree-view area, click on the text "Drug Ingredients":



The active are displays the previously entered substance name, its role and concentration. Select "New Drug Ingredient" by ticking the relevant box in the active area:
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The active area will display the fields applicable for the composition of the (administrable) pharmaceutical product:



Following the same process as described above, enter the second active substance and its concentration (i.e. "0.50 mg of ethinylestradiol per tablet"). Once completed, the information should be displayed as follows:
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The tree-view area now displays two substance names and their role under "Drug Ingredients":



If you click on the text "Drug Ingredients" in the tree-view area, the details of the two ingredients will be displayed in the active area:



1.2.26.3.2. Excipients The substance(s) indicated as excipients of the medicinal product according to the description provided in section 6.1 List of excipients of the corresponding SmPC must be specified. For your AMP, the substances specified as excipients are: Lactose Magnesium stearate Pregelatinised maize starch
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In the tree-view area, click on the text "Drug Ingredients" and select "New Drug Ingredient" by ticking the relevant box in the active area:



The active area will display the fields applicable for the composition of the (administrable) pharmaceutical product:
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By clicking on the "Remote Lookup", the search area, where you can query values available for this field (i.e. substance names) will be displayed. Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:



Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "Substance name" field:
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If the requested substance name is not available, you can request that it is entered in the XEVMPD using the process described in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.4. Initial submission of an Approved Substance. In the "Role of Ingredient" section, click on the applicable value (i.e. Excipient). You have now specified that the substance with the name "Lactose" is an excipient in your administrable pharmaceutical product:



It is not mandatory to provide the concentration for substances referenced as excipients. The tree-view area now displays two substance names and their role under "Drug Ingredients":
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If you click on the text "Drug Ingredients" in the tree-view area, the details of the three ingredients will be displayed in the active area:



Following the same process as described above, enter the additional two excipients (i.e. "Magnesium stearate" and "Pregelatinised maize starch"). Once completed, the information should be displayed as follows:



1.2.26.4. Medical Devices This is a repeatable section. The information in the "Medical Devices" section should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.17.12. Medical Device Code (PP.MD.1). For your AMP, no medical device should be entered in this section. 1.2.26.5. Drug ATCs This is a repeatable section. The information in the "Drug ATCs" section should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.18. Product ATC Code(s) (AP.ATC.1).
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Click on the "Drug ATCs" text in the tree-view area:



Select "New Drug ATC" by ticking the relevant box in the active area:



The active area will display the field (highlighted in blue) in which the ATC of the pharmaceutical product must be specified based on the available pre-defined values:



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 84/112



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:



Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:



Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "ATC Code" field:
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1.2.26.6. Drug Indications This is a repeatable section. The information in the "Drug Indications" section should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.19. AMP - Product Indications (AP.INDs).



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 86/112



Click on the "Drug Indications" text in the tree-view area:



Select "New Drug Indication" by ticking the relevant box in the active area:
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The active area will display the fields applicable for MedDRA coding:



1.2.26.6.1. MedDRA Version The area next to the "MedDRA Version" is highlighted in blue:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black: eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide
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Once you click on the selected value, it will be displayed in the "MedDRA Version" field:



1.2.26.6.2. MedDRA Level Click on the area next to the "MedDRA Level". The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "MedDRA Level" field:



1.2.26.6.3. MedDRA Term Click on the area next to the "MedDRA Term". The area will become highlighted in blue:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:
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Type in the requested value (you can also use some of the wild cards) and press "Enter". The list of available values will be displayed:



Select the requested value, double-click or press "Enter" on your keyboard. The selected value will be displayed in the "MedDRA Term" field:



To enter additional drug indications, click on "Drug Indications" in the tree-view area and select "New Drug Indication":
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1.2.26.7. Previous EV Codes This is a repeatable section. The information in the "Previous EV Codes" section should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.20. Previous EV Code (AP.PEV.1). For your AMP, no AMP/DMP EV Code should be referenced in this section. 1.2.26.8. Product Attachments This is a repeatable section. The information in the "Product Attachments" section should be entered as per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.21. AMP - Printed Product Information (PPI) Attachments.
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Click on the "Product attachments" text in the tree-view area:



Select "New Product Attachment" by ticking the relevant box in the active area:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button and the remote look-up search area becomes available:



As per your example, the name of the medicinal product is "Luna 21 PharmaL contraceptive tablets" and you should therefore search for an SmPC corresponding to this medicinal product. You can also use one of the available wild cards to search for part of the name:



If an SmPC for "Luna 21" was previously submitted to the XEVMPD (and an EV Code was assigned), a result of your search would be displayed in the search area. In this case, the following message is displayed on your screen:



You are therefore presuming that the SmPC for your medicinal product "Luna 21" was not previously inserted in the XEVMPD and should therefore be inserted as new.
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In the tree-view are, click on the "Attachments" section:



Select "New PPI Attachment" by ticking the relevant box in the active area:



The active area will display the fields applicable for a PPI attachment.
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Enter the relevant information in the individual fields as per guidance provided for each field in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.10. Submission of an attachment. 1.2.26.8.1. File type The "File Type" field is a field that will allow you to select one of the available pre-defined values. "PDF (1)" will be automatically assigned and highlighted in blue:



Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The other values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:
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Once you click on the selected value, it will be displayed in the "File Type" field:



1.2.26.8.2. Name This is a free-text field. Using your mouse, click on the area next to "Name". The area will become highlighted in blue:



Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



Type in the requested text and press "Enter" on your keyboard. The name of your attachment will be displayed in the "Name" field:
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1.2.26.8.3. Type The type of your attachment is automatically assigned as per your earlier indication (see 1.2.26.8.1. File type).



1.2.26.8.4. Language The "Language" field is a field that will allow you to select one of the available pre-defined values. Using your mouse, click on the area next to "Language”. The area will become highlighted in blue:
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Press "Enter" on your keyboard, double-click on the field, or click on the "R" (Remote look-up) button. The values available for this field will be displayed:



Using your mouse, select the requested value. It will become highlighted in black:



Once you click on the selected value, it will be displayed in the "Language" field:



1.2.26.8.5. Version number This is a free-text field. Using your mouse, click on the area next to "Version Number". The area will become highlighted in blue:



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 100/112



Press "Enter" on your keyboard or use the "E" ("Text Edit") button. Both actions will activate the field and allow you to write your text:



Type in the requested text and press "Enter" on your keyboard. The version number will be displayed in the "Version Number" field:



1.2.26.8.6. Version Date The "Version Date" field is a graphical interface that recalls a calendar, which allows you to select the requested date. Information can be entered in this field using the same process as described in 1.2.14. Authorisation/Renewal Date of this document. For your AMP, enter the current date:



You have entered information for all fields required for the submission of a PPI attachment.
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To reference the newly created PPI attachment in your AMP entity, go back to your authorised medicinal product entry by clicking on the "Product Attachment" in the "Product Attachments" section in the tree-view area:



The active area will display the fields relevant for an attachment submission.
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1.2.26.8.7. Product Attachment The area next to "Product Attachment" is highlighted in blue:



By clicking on the "L" (Local look-up") button, the area will become highlighted in grey and the local look-up table becomes available, displaying the attachment, which you inserted in the "Attachments" section of your XEVPRM:



Using your mouse, select the attachment name you wish to reference in the "Product Attachment" field. The name will become highlighted in black:
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Once you press "Enter" on your keyboard or click on the selected value with your mouse, the attachment name will be displayed in the "Product Attachment" field:



1.2.26.8.8. Validity declaration As per business rules and guidance provided in Chapter 3.II: Extended EudraVigilance product report message (XEVPRM) user guidance; section 1.2.21.2. Attachment validity declaration (AP.PPI.2), no information should be entered in this field in this particular case as the attachment is being sent in the message. You have now completed all fields requested for the 3 x 21 tablet presentation.



1.3. Duplicate a product with the Operation Type “Insert” for an authorised product Now you should create a new AMP for the 6 x 21 tablet presentation using the function “DUPLICATE”. It is strongly recommended to validate the information in order to avoid having wrong or incomplete information in the duplicated sections.



New window will be displayed on your screen, showing the result of your validation:
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Once you have entered and validated the information regarding the 3 x 21 presentation of Luna 21, you can create the Product Report for the 6 x 21 presentation of Luna 21 by duplicating the Product Report for “Luna 21 PharmaL contraceptive tablets”. Click on “Luna 21 PharmaL contraceptive tablets” in the tree view, and then click “Duplicate”.



The system automatically duplicates the information on “Luna 21 PharmaL contraceptive tablets”: a second entry is created in the tree view.



Click on the duplicated Authorised Product in the tree view to change the information in accordance with the information for the 6 x 21 presentation of Luna 21.
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Start updating the information for the “Authorisation Number” field. In order to change the information in each field, remember to click on the field and press the “Enter” key on your keyboard, insert the information as necessary and press again the “Enter” key on your keyboard to close the field. The “Authorisation Number” field is to be completed with “1234/5679”.



Now, update the field package description to enter the information for the 6 blisters presentation.



You have now created an eXtended EudraVigilance Product Report Message (XEVPRM), containing two Product Reports for two authorised medicinal products. If you click on “Products” in the tree view, the two Product Reports are shown in the active area. The operation type for both of the two Product Reports is “Insert”.
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1.4. Validate and send an XEVPRM 1) Validate your XEVPRM by clicking with your mouse on the "Validate" button.



New window will be displayed on your screen, showing the result of your validation: 



If your XEVPRM contains any technical errors (i.e. mandatory information is missing), an error message will be displayed on your screen:



The section, where these errors occurred will be highlighted in red and/or the fields where information is missing will contain the text "Field is Mandatory"/"Field must have a specific value"/"Field is Mandatory Optional".
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Once you click on "OK", the application will direct you to the first error. You should enter/correct the required information and validate the XEVPRM again. If your XEVPRM has been created correctly, the new window will display the text "Validate OK", which means that no errors were reported.



You can dismiss the message by clicking on "OK". Save the XEVPRM for your reference by selecting the relevant button:



Send the XEVPRM by clicking on the "Send" button. The below message will be displayed on your screen:
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Retrieve your PPI attachment from the location on your computer and upload the file:



The following message will be displayed in a new window:



Click on "OK" and the below message will confirm that your XEVPRM has been sent:



If you want to view/save your file, click on "OK". The below message will be displayed, enabling you to save your XEVPRM file on your computer:



eXtended EudraVigilance Medicinal Product Report Message (XEVPRM) Step-by-Step guide



Page 109/112



1.5. Retrieve the XEVPRM Acknowledgement (XEVPRM ACK) 1) Go to the "Web Trader" section



2) Click on "Inbox" (or "Archived Inbox" under "Archive", depending on when you decide to retrieve your XEVPRM ACK). The application will appear "frozen" for a second or two:



After a few seconds, the active area will display XEVPRM ACKs sent to your organisation's ID (the first message will be automatically highlighted in blue):



To view the ACK name in full, expand the section by placing your cursor on the separator line between "Name" and "Num/Count", click and drag towards the right until the full name is visible:



3) Based on the XEVPRM number, which you assigned to your message, find the XEVPRM ACK. Click on the relevant row with your mouse (the message will be highlighted in blue):
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Press "Enter" on your keyboard or double-click with your mouse and the XML of the XEVPRM ACK will be displayed on your screen, showing the operation result and the assigned EVCode(s):



The insert of your AMP, MAH organisation, MFL entity and attachment was successful.
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4) You can save the XML file of the XEVPRM ACK on your computer by going to "File" and selecting "Save As":



You have now successfully retrieved the XEVPRM Acknowledgement.
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